SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG1D1704-01

LTE Cat 1 Band 5/ 1.4MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

ectrum = s um
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
d 3 3 ABS Line _$PURIDUS_LINE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P /w\ 20 dhine m s
10 dBm ! \ 10 dBm J \
0de l 0 dem j
-10 dBm } -10 dBm
SPURIOUS_LINE_ABS \ /
20 dem L\ -20 dBm—
-30 dBm T T -30 e ) \
-40 dem - ¥} 40 dmy
i W
-
50 dam — e Bo'cem th, T
/f‘
- R
GhlG 50 dBm —
Start 815.0 MHz 3003 pts Stop 826.0 MHz ||| Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | _Powerabs |  Alimit Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit
£15.000 MHz 823,000 MHz 100,000 kHz 822,96404 MHz -45.21 dBm -32.21 d8 847.000 MHz §49.000 MHz 100.000 kHz 848.77722 MHZ 19.94 dBm -10.06 d&
523,000 MHz £24.000 MHz 20,000 kHz 923,99550 MHz -23.70 dBm -10.70 8 849,000 MHz 850.000 MHz 20,000 kHz £49,00050 MHz -25.08 dBm -12.08 dB
£24.000 MHz 526000 MHz 100.000 kHz 824.25475 MHz 20.42 dem -9.58 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -45.64 dBm -32.64 dB
S
Il ) - | 1 e
Dater 1 FEB.2022 09:16:21 Date: 1
Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURIGSHIE CHEEKARS_ PABS
q 3 3 ABS Li SPURIDUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS 20 dkine s
10 dBm y l\ 10 d:[rf"‘"" )
ode /‘ \[\ 0 del \
-10 dBm - -10 dpm
SPURIOUS_LINE_ABS ’ \ \
20 dem l 20 gBm L
-20 dBm ff"u -30 dBm M
40 derm /‘[{ 40 dBm """‘.I\\\
\
50 dBm el -
) ——— 50 dem —]
S PR, ——
E T 50 e ) U SO —
Start 815.0 MHz 3003 pts Stop 826.0 MHz ||| Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit
515.000 MAz | 823.000 MHZ 100,000 kHz 822,90600 MHz ~36.39 dBm -23.30 08 547,000 Mz | 849,000 Mz 100,000 kiz R 12,60 dBm _17m|
£23.000 MHz 824,000 MHz 20.000 kHz 823,93550 MHz -28.67 dém -15.67 dB 549,000 MHz 850,000 MHz 20,000 kiz 340 01140 MHz 26,46 dBm 15 46 dB
824.000 MHz £26.000 MHz 100.000 kHz 825.11588 MHz 12.01 dBm ~17.99 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -34.83 dbm -21.83 dB
T
Il 1 P
Date: 18.FEB.2022 09:1

Date: 18.FEE

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A2-10 of 21




ssamonias. FCC RADIO TEST REPORT Report No. : FG1D1704-01

LTE Cat 1 Band 5/ 3MHz / QPSK
Lowest Band Edge / 1RB Highest Band Edge / 1 RB

ectrum =l ¢ um
Ref Level 30.00 dBm  Offset 11,10 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.10 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECLiNEKARS_ PABS
3 3 3 ABS Line _$PURIOUS NE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P /_\ 20 ghine 5
10 dBm ’l ‘l 10 dBm (
0 o8 \ 0 dem I l
10 dem -10 dBm {
SPURIOUS_LINE_ABS \ J
-20 dem -20 dBm J
-30 dam r \\‘h /"\ 0 dem .\ —
40 derm. 7 e f P |||+ dem—sae \
A A I
50 dem = 50 dBm
NI ey —
&0 dEm -60 dBm
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts StE 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
815.000 MHz 923,000 MHz 100,000 kHz 822,95604 MHz -42.82 dBm -29.89 de 846.000 MHz 849.000 MHz 100.000 kHz 848.76174 MHz 20.94 dBm -9.06 d&
823.000 MHz 524.000 MHz 30.000 kHz 823.99950 MHz -21.39 dBm -8.39 dB 949,000 MHz 850.000 MHz 30,000 kHz 340,00050 MHz -18.92 dBm -5.92 dB
824.000 MHz 827.000 MHz 100.000 kHz 824.22627 MHz 20.09 dBm -9.01 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.01495 MHz -42.28 dbm -29.28 dB
S
T
il A I [] [ ]

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectru || Spectrum
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit ¢heck PABS | SPURIGIE CHMEKARS PABS
1 5 5 ABS Li SPURIOUS, NE_ABS. PASS
20 uIE’I_:'JH PURIOUS_) INE_ABS PABS 20 dB;':i‘p 1
10 dBm -
0ds {r \\ dem ¥
-10 dem - -10 dBm -
SPURIOUS_LINE_ABS J \
-20 dBm -20 dBm
- ey /l K L
30 dBm f,_,r | g™ 30 dem \“M». h‘k“_\
40 dBm: -40 dem
o
50 dam | 50 dem
N | e T _y
-60 dem -60 dem —
Start 815.0 MHz 3003 pts Stop 827.0 MHz |||l 'Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
515.000 MRz 823,000 MHz 100,000 kHz 822,82018 MHz -28.40 dem -15.49 d& 846.000 MHZ 840000 MHz 100 000 kHz 846 25025 MHZ o 54 dbm ~20.66 0B
523.000 MH2 | 694,000 MHz 30.000 kHz £23,59550 MHz -26.24 dbm -13.24.d8 849.000 MHz 850,000 MHz 30,000 kHz £49,00050 MHz -27.51 dBm -14.51 dB
824.000 MHz 827,000 MHz 100.000 kHz 82596454 MHz 9.58 dBm -20.42 dB 850.000 MHz B860.000 MHz 100.000 kHz B850.20480 MHz ~30.44 dBm ~17.44 dB
Y
) i )
Date: 18.FEB.2022 09:2 Date: 18.FEE
TEL : 886-3-327-3456 Page Number 1 A2-11 of 21

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG1D1704-01

LTE Cat 1 Band 5/ 3MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

ectrum = s um
Ref Level 30.00 dBm  Offset 11.10 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 11.10 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PABS
s 3 3 AkS Line _$PURIOUS_LINE_ABS PAS:
20 ghilie ~FPURIOUS_LINE_ABS P F\ 20 gbine s
10 dem rIH 10 dBm: [ T
0dB f l\ 0 dem T !
-10 d8m -10 dBm J
SPURIOUS_LINE_ABS \I )
-20 dem 5 -20 dBm J
E A
30 dem J/ \‘ H 0 dBm } {
4 hi 1
-40 dBm J L) L‘ Al 40 dem M
-50 dem '/1\{- oon) 50" \‘P"
]
I \\K““-N--._.,,-—-— P
Bm -60 dBm
Start 815.0 MHz 3003 pts stop 827.0 MHz_| |[Start 846.0 Mz 3008 pts Stop 860.0 Mz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
815.000 MHz 923,000 MHz 100,000 kHz 822,97203 MHz -45.36 dBém -32.36 d& 846.000 MHz 849.000 MHz 100.000 kHz 848.77972 MHz 19.60 dBm -10.31 de
823.000 MHz 524.000 MHz 30.000 kHz 823.99950 MHz -23.09 dBm -10.05 dB 349,000 MH= 850,000 MHz 30,000 kHz 240.00050 MH= 1086 dBm 686 dB
824.000 MHz 827.000 MHz 100.000 kHz 624.25924 MHz 19.07 dBm ~10.03 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.05495 MHz -44.69 dbm -31.69 dB
S
T
i [ i 1 )
Datez 1 FEB.202 09:26:26 Date: 1
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectru || Spectrum
Ref Level 30.00 dBm  Offset 11.10 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 11.10 di Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit $heck BAES | SPURIGNE CHNEKABS PABS
J 3 3 ABS Li SPURIOUS, NE_ABS. PAES
20 ghilie ~FPURIOUS_LINE_ABS PABS 20bine s
10 dB: 10 dgm
" [ A " v \[ c e
0 dB } \ dBm: l
-10 d8m H 10 dBm -
SPURIOUS_LINE_ABS JI ‘
-20 dem l -20 dBm ‘\
-30 dBm -30 dem
WIINWJ \ Jvm‘““"
40 dem / -40 dem e
-50 dam ] 50 dem
I R Ee—
40 dom 50 dem It .
Start 815.0 MHz 3003 pts stop 827.0 MHz_| |[Start 846.0 Mz 3008 pts Stop 860.0 Mz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  auimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
£15.000 MRz 523,000 MHz 100,000 kHz 522,99600 Mhz -30.64 dem ~17.64 db 546.000 MHz 849,000 MHZ 100,000 kA2 846.64266 MAZ 578 dbm 21.00 dB
£23.000 MHz 824,000 MHz 30.000 kkz 82398551 MHz -29.23 dm -16.23 8 949.000 MHz 850,000 MHz 30.000 kHz 849,00050 MHz -30.11 dBm -17.11 de
824.000 MHz 827.000 MHz 100.000 kHz 624.40310 MHz £.31 dém -21.69 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.15485 MHz -32.79 dbm -19.79 dB
T
) i )
Date: 18.FEB.2022 09:27

Date: 18.FEE

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A2-12 of 21




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG1D1704-01

LTE Cat 1 Band 5/5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =l ¢ um
Ref Level 30.00 dBm  Offset 11,10 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.10 dg Mode Auto Sweep
SEL Caunt 1007100 SGL Count 100100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKARS PAES
3 3 3 ABS Line _$PURIOUS_LINE_ABS, PAS!
20 ghine —FPURIOUS_|INE_ABS P ,‘\ 20 gbine » 5
{ |
10 dém i \ 10 dBm i
0 de / \ 0 dem f \
-10 dBm — -10 dBm. —
SPURIOUS_LINE_ABS | I \
-20 dBm f -20 dBm J‘ 1
-30 dBm ! |‘ ” —E? dem i
h | 1 [
40 dBm L 40 dem
50 dam — — LiCau NP . - 50 -
Sl U DU I ™~
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts Stﬂ 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
815.000 MHz 923,000 MHz 100,000 kHz 822,98002 MHz -44,31 dBm -31.31 de '844.000 MHz 849.000 MHz 100.000 kHz 848.66783 MHz 20.75 dBm -9.25 dB
823.000 MHz 824,000 MHz 50.000 kHz 823.99950 MHz -22.77 dBm -9.77 dB 49,000 MHz 850,000 MHz 50,000 kHz 549,00050 MHz -21.47 dbm -8.47 dB
824.000 MHz 829.000 MHz 100.000 kHz 82436214 MHz 21.02 dBm -8.98 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -44.21 dbm -31.21 dB
S
Y
i e N [1 e

Dater 1 FEB.202 Date: 1
Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
1 5 5 ABS Li SPURIOUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PASS 20 chine s
10 dem 10 dém
f-..wr\.- -~ e s
0ds ’ \ q dem
-10 dBm \ 10 dBm
SPURIOUS_LINE_ABS ) H j'
20 dem ’J i |[}z0 dem E
-30 dBm i -30 dem
....——-““’”‘% W‘M—\
-40 dBm -40 dBm i
I
- .
-50 dB- 50 dem
-60 dem -60 dem
Start 815.0 MHz 3003 pts Stop 820.0 MHz_||[['Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 922,99600 MAz -30.06 dem -17.06 d& 544000 MHZ 849,000 MHZ 100,000 kA2 845 53656 MHZ =31 dom .60 0B
523.000 MH2 | 694,000 MHz £0.000 kHz £23,599850 MHz ~26.59 dbm -13.59 d8 849,000 MHz 850,000 MHz 50,000 kHz £49,00050 MHz -27.03 dBm -14.93 dB
824.000 MHz £29.000 MHz 100.000 kHz 827.73377 MHz 7.34 dBm -22.56 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.13487 MHz -32.79 dBm -19.79 dB
T
I 1 P
Date: 18.FEB.2022 09:37:14

Date: 18.FEE

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A2-13 of 21




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1D1704-01

LTE Cat 1 Band 5/5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ectrum

(=)

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.10 dB Mode Auto Sweep

s um

Ref Level 30,00 dém  Offset 11.10 dB
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [®1 dvgPwr
Limit fheck PARS [ SPURIGUE GHEEKABS_ PAES
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P [‘\ 20 dkine . S
10 dBm | ! 10 dem ;
0dB } l 0 dem }‘
10 dem f -10 dBm |
SPURIOUS_LINE_ABS II H H \
-20 dem ? -20 dBm [ I
-30 dBm 0 4 70 dem Il
-40 dem ’( M\.w M lud dem it ""J |\
/IMWH M\.\J k« 1t ﬁ ”mﬂ“N W
50 dBm e S0 et e
|~
Ea e — -60 dem =
Start 815.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts Stﬂ 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Powerabs |  Alimit Rangelow | Rangeup | RBW | Fraquency | __Powerabs | ALimit
815.000 MHz 923,000 MHz 100,000 kHz 822,97203 MHz -46.31 dBm -32.31 de '844.000 MHz 849.000 MHz 100.000 kHz 848.69281 MHz 19.69 dBm -10.31 d&
823.000 MHz 524.000 MHz 50.000 kHz 823.98452 MHz -22.21 dBm -9.21 dB 349,000 MH= 850.000 MHz '50.000 kHz 849.00350 MHz -20.56 dBm ~7.56 dB
824.000 MHz 529,000 MHz 100.000 kHz 824.34216 MHz 20.02 dBm -9.97 d& 850.000 MHz 860.000 MHz 100.000 kHz 850,00500 MHz -46.05 dBm -33.05 dB
S
T
) v I [ >
Dater 1 FEB.2022 09:36:32 Date: 1
Lowest Band Edge / Full RB Highest Band Edge / Full RB
— (][ spectrum
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11,10 de Mode Auto Sweep
SEL Caunt 1007100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit dheck BAES | SPURIGNE CHNEKABS PABS
. . x ABS Li SPURIOUS, INE_ABS PASS
20 ghilie ~FPURIOUS_LINE_ABS PABS o0 chine S
10 dBm 10 dBm
’ g o B, ol Bt F SEE
0 dB , 1 dem
-10 d8m 10 dem
SPURIOUS_LINE_ABS f l M
20 dem -H ! }-20 dBm \‘
-20 dBm N_%*WJ -30 dBm w
40 dem ] -40 dBrm
—'M”‘"f
50 dB M= -50 dem
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts Stﬂ 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
815.000 MHz 923,000 MHz 100,000 kHz 822,98801 MHz -32,14 dém -19.14 de '844.000 MHz 849.000 MHz 100.000 kHz 846.24026 MHzZ 6.090 dBm -23.91 d&
823.000 MHz 524.000 MHz 50.000 kHz 823.97453 MHz -29.50 dém -16.50 dB 349,000 MH= 850.000 MHz '50.000 kHz 940.01048 MHz -31.53 dBm -13.53 dB
824.000 MHz 529,000 MHz 100.000 kHz 82705944 MHz £.26 dBm -23.74 dB 850.000 MHz 860.000 MHz 100.000 kHz B850,14486 MHz -34.82 dBm -21.82 dB
T
] j >
Date: 18.FEB.2022 09:3

Date: 18.FEE

TEL : 886-3-327-3456

FAX . 88

6-3-328-4978

Page Number 1 A2-14 of 21



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1D1704-01

LTE Cat 1 Band 5/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum = s um
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
d 3 3 ABS Line SPURIOUS_LINE_ABS. PAS!
20 ghine _FPURIOUS }INE_ABS P 20 dhine s
10 dBm \l 10 dBm / \\
0dB f \ 0 dem } |L
-10 dBm m -10 dBm -
SPURIOUS_LINE_ABS j L I' \
20 dem , 20 dim ]!
/ \ It E 2 H \
-30 dBm 3l dem : ]
PN | I !
-40 dBm: ‘ﬂw VL\ i -40|dBm
| I 1 —
50 dBm. T | \ rlju A 0 HBm 1A, LA N
: N L e | e J
N PN A
B0 cem -60 dem:
Start 815.0 MHz 3003 pts Stop 834.0 MHz | (|| Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit
515.000 MAz | 823.000 MHZ 100,000 kHz 822,90600 MHz -47.08 dBm -34.08 dB 539,000 Mz | 849,000 Mz 100,000 kiz T 20,40 dBm _gwl
£23.000 MHz 824,000 MHz 100,000 kHz 823,97453 MHz -31.17 dém -18.17 dB 340,000 MH= 850,000 MHz 100,000 kHz 24000050 MHz 230,48 dBm 1748 dB
£24.000 MHz B34.000 MHz 100.000 kHz 524.58442 MHz 20.21 dem -9.79 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.01499 MHz -46.82 dBm -33.82 dB
T
Il - i [ o

8.FEB.2022 09:

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PARS
1 5 5 ABS Line SPURIOUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PASS JL
10 dem 10 dém
e e Prte g Pt P s At e
0 de e e VM'\\ o figm —
-10 dBm -10 dBm l
SPURIOUS_LINE_ABS ’ L l
20 dem -/J L 20 dBm ‘
-30 dBm -30 dem o
.._——-—-—'—""‘""""WWM. ‘“"M
A== 40 dBm
-50 dem -50 dem:
-60 dem -60 dem
Start 815.0 MHz 3003 pts Stap 834.0 MHz || Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
515.000 MAz | 823.000 MHZ 100,000 kHz 822,98801 MHz ~32.05 dbm -19.85 05 539,000 Mz | 849,000 Mz 100,000 Kiz 343 85015 Mz 53 B 2547 B
523.000 MHz | B94.000 MHz 160.000 khz 823,99251 MHz ~29.41 dbm -16.41 d8 849.000 MHz  850.000 MHz 100,000 kHz 849,07343 MHz -29.66 dBm -16.66 dB
£24.000 MHz 534.000 MHz 100.000 kHz 832.61638 MHz 4.61 dBm -25.39 dB 850.000 MHz 860.000 MHz 100.000 kHz 850,06494 MHz -34.16 dBm -21.16 dB
T
) i )
Date: 18.FEB.2022 09:47:19 18

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A2-15 of 21



ssamonias. FCC RADIO TEST REPORT Report No. : FG1D1704-01

LTE Cat 1 Band 5/ 10MHz / 16QAM
Lowest Band Edge /1 RB Highest Band Edge / 1 RB

ectrum = s um
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
d 3 3 ABS Line _$PURIOUS_LINE_ABS PASES
20 ghine _FPURIOUS }INE_ABS P 20 dhine ﬂ
10 dBm 10 dBm / \
o b 0 dem l \
-10 dBm -10 dBm !
SPURIOUS_LINE_ABS I \l
20 dem 20 dim r] \
30 dem ﬂ -3 dem n J
-40 dem i i ~40\dem #
J
frehian il J ” e k
50 dem A e | 50 e h— o
e v mor [
T BV
=0 B -60 dem:
Start 815.0 MHz 3003 pts Stop 834.0 MHz ||| Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£15.000 MHz 823,000 MHz 100,000 kHz 822,99600 MHz -48.68 dbm -35.68 d& 839.000 MHz §49.000 MHz 100.000 kHz 84839560 MHZ 19.68 dBm -10.32 d&
523,000 MHz £24.000 MHz 100,000 kHz 823.98B51 MHz -30.33 dém -17.33 8 849,000 MHz 850.000 MHz 100,000 kHz 849,00849 MHz -32.08 dBm -19.08 dB
824.000 MHz £34.000 MHz 100.000 kHz §24.60440 MHz 19.57 dBm ~10.43 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.04496 MHz -47.67 dbm -34.87 db
T
Il - i 1 o

Date: 18.FEB,2022 09:46:37

Lowest Band Edge / Full RB Highest Band Edge / Full RB
SpT] [@] Spectrum [@

Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Swesp Ref Level 20.00 dBm Offset 11,10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABRS | SPURIGHIE CHBEKABS PARS
Line _$PURIOUS_) INE_ABS PABS Line _$PURIOUS_) INE_ABS_| PARS
20 dBm 20 di
10 dem 10d8

S Ittt i)

0 dBm:

-10 dam-
SPURIOUS_LINE_ABS, !
-20 dm

™
— Pt e — P\ i .
40 dem 40 dBm ry am
50 pm e 50 dem e
—
e
60 dB -60 dBm.
Start 815.0 MHz 3003 pts Stop 834.0 MHz Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious Emissions Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit | Range Low | Range Up | RBW | Frequency | Power Abs | ALimit

815.000 MHz 623.000 MHz 100.000 kHz 822.94805 MHz -35.49 dBm -22.49 dB 939,000 MHz 549,000 MHz 100.000 kHz 943,50050 MHz 5.72 dBm -24.28 dB.

823.000 MHz §24.000 MHz 100.000 kHz 823.98452 MHz -28.98 dBm -15.98 d& 540,000 MHz 850.000 MHz 100.000 kHz 540.05844 MHz -39.23 dBm -26.23 db

824.000 MHz 834.000 MHz 100.000 kHz 828.77023 MHz 5.95 dBm -24.05 dB 850,000 MHz 860.000 MHz 100.000 kHz 850,08492 MHz -49.98 dém -36.98 dB

i J [ ] ]
022 11:14:13 Date: 25.F 1:15:0
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Conducted Spurious Emission

LTE Cat 1 Band 5/ 1.4MHz

5p T|[ spect i
Ref Level 0.00 dBm Offset 11.10 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr
PABS Limit Gheck
INE_ABS PABS 10 dde JRIOUS | INE_ABS
[ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm
-40 dBm
L o B i e e - e "'ﬁ" R e
-50 dBm
-70 dBm
-80 dBm
-90 dB -90 dBm
Start 30.0 MHz 35003 pts Stop 9.0 GHz Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 781.66203 MHz -56.69 dBm -43.69 dB 30.000 MHz 815.000 MHz 100.000 kHz 722.00203 MHz -56.81 dBm -43.81 dB
860,000 MHz 1.000 GHz 100.000 kHz 977.62333 MHz -56.29 dBm -43,20 dB 860,000 MHz 1,000 GHz 100.000 kHz B877.75667 MHz -56.56 dBm -43,56 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.47338 GHz -45.75 dBm -32.75 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67258 GHz -46.15 dBm -33.15dB
3.000 GHz 7.000 GHz 1.000 MHz 5.89630 GHz -41.75 dBm -28.75 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99925 GHz -41,58 dBm -28.58 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.34266 GHz -42.67 dBm -29.67 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.33617 GHz -42,73 dém -29.73 d&
_— —_—
)i 2 )i w

Highest Channel / QPSK

pec 1 Dv:u
Ref Level 0.00 dém  Offset 11.10 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS ) INE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dém
-40 dBm
- pp——y il
-50 dBém —
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz 628.97953 MHz -56.98 dBm -43.98 dB
860.000 MHz 1,000 GHz 100.000 kHz 950,.55667 MHz -56.66 dém -43.66 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.96676 GHz -45.97 dim -32.97 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.923176 GHz -41,75 dBm -28.75 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.26016 GHz -42,59 dBm -29.59 dB
i
JL J -
Date:
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1D1704-01

LTE Cat 1 Band 5/ 3MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum u? Spectrum I:Iv?
Ref Level 0.00 dBm Offset 11.10 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr
PABS Limit
i INE_ABS PABS 10 dde INE_ABS
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm
namn i W T PR R e | o VO AU
o -50 dBm
70 dB -70 dBm
-80 dB -80 dBm
-90 de -90 dBm
Start 30.0 MHz 35003 pts Stop 9.0 GHz Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 756.73828 MHz -57.03 dBm -44.03 dB 30.000 MHz 815.000 MHz 100.000 kHz 792.01422 MHz -56.71 dBm -43.71 dB
860,000 MHz 1.000 GHz 100.000 kHz 992.79000 MHz -56.54 dBm -43,54 dB 860,000 MHz 1,000 GHz 100.000 kHz 961.29000 MHz -56.52 dBm -43,52 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.897376 GHz -45.95 dBm -32.95 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.96676 GHz -46.08 dBm -33.08 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93376 GHz -41.89 dBm -28.89 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.97675 GHz -41.61 dBm -28.61 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.34966 GHz -42,75 dBm -29.75 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.35116 GHz -42.50 dBm -20.50 di
_— —_—
] 2 L )i ] w
: 18.FEB.2022 09 1
Highest Channel / QPSK
Spec 1 n‘?
Ref Level 0.00 dém  Offset 11.10 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm
2 Fagm I ™
-50 dBém -~
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz 208.05766 MHz -56.96 dBm -43.96 dB
860,000 MHz 1.000 GHz 100.000 kHz 933.61667 MHz -56.51 dBm -43.51 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.69308 GHz -45.49 dbm -32.449 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.90426 GHz -41.73 dBm -28.73 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.24616 GHz -42,59 dBm -29.59 dB
¥
I J -
Date: 35:07
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LTE Cat 1 Band 5/ 5MHz

Spectrum u? Spectrum I:Iv?
Ref Level 0.00 dBm Offset 11.10 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr
PABS Limit
INE_ABS PABS 10 dpe INE_ABS
[ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm
-40 dBm
™ s e P N R N e L R
-50 dBm
-70 dBm
-80 dBm
-90 dB -90 dBm
Start 30.0 MHz 35003 pts Stop 9.0 GHz Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 808.25391 MHz -56.60 dBm -43.60 dB 30.000 MHz 815.000 MHz 100.000 kHz 743.04984 MHz -57.04 dBm -44.04 dB
860,000 MHz 1.000 GHz 100.000 kHz 987.84333 MHz -56.61 dBm -43,61 dB 860,000 MHz 1,000 GHz 100.000 kHz 887.51000 MHz -56.52 dBm -43,52 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.51287 GHz -46.11 dBm -33.11dB 1.000 GHz 3.000 GHz 1.000 MHz 2.96976 GHz -46.07 dBm -33.07 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99475 GHz -41.60 dBm -28.60 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.91276 GHz -41,51 dBm -28.51 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.32667 GHz -42.50 dBm -29.50 db 7.000 GHz 9,000 GHz 1.000 MHz 7.33817 GHz -42,57 dBém -20.57 de&
—_— —
] 2 L )i ] w
: 1B.FEB.2022 09:41:16

Highest Channel / QPSK

Spec 1 n‘?
Ref Level 0.00 dém  Offset 11.10 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS ) INE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém

-30 dém

-40 dBm

-50 dBém

-70 dB

-80 de

-90 dBs

Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz 625.88859 MHz -57.00 dBm -44.00 dB
860,000 MHz 1.000 GHz 100.000 kHz 869,31000 MHz -56.49 dem -43.49 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.49688 GHz -45.92 dBm -32.92 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.92026 GHz -41,56 dBm -28.56 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.33567 GHz -42.73 dBm -29.73 d&

il At

JL J

Date:
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LTE Cat 1 Band 5/ 10MHz

Spectrum u? Spectrum I:Iv?
Ref Level 0.00 dBm Offset 11.10 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr
PABS Limit
INE_ABS PABS 10 dpe INE_ABS
[ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm
-40 dBm
e, o W WS LGRS . i ¥ 2 W R
et com Attt et e L
-50 dBm
-70 dBm
-80 dBm
-90 de -90 dBm
Start 30.0 MHz 35003 pts Stop 9.0 GHz Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz B806.97828 MHz -56.56 dBm -43.56 dB 30.000 MHz 815.000 MHz 100.000 kHz 814.38672 MHz -56.16 dBm -43.16 dB
860,000 MHz 1.000 GHz 100.000 kHz 984.53000 MHz -56.28 dBm -43,28 dB 860,000 MHz 1,000 GHz 100.000 kHz 984.76333 MHz -56.69 dBm -43,69 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.86526 GHz -45.92 dBm -32.92 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66458 GHz -46.04 dBm -33.04 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.94476 GHz -41.67 dBm -28.67 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99725 GHz -41,74 dBm -28.74 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.34366 GHz -42,34 dBm -29.34 db 7.000 GHz 9,000 GHz 1.000 MHz 7.34766 GHz -42.52 dBm -29.52 dB
—_— —
] 2 L )i ] w
: 1B.FEB.2022 09:49:

Highest Channel / QPSK

Spec 1 n‘?
Ref Level 0.00 dém  Offset 11.10 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS ) INE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dém
-40 dBm
e o N PN RS
-50 dBém —
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz 766.64891 MHz -56.84 dBm -43.84 d8
860.000 MHz 1,000 GHz 100.000 kHz 903,28333 MHz -56.71 dBm -43.71 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.96926 GHz -45.98 dim -32.98 dB
3,000 GHz 7.000 GHz 1.000 MHz 6,99225 GHz -41.69 dBém -28.69 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.34716 GHz -42.62 dém -29.62 dB
il
JL J -
Date: 3:0
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ssamonias. FCC RADIO TEST REPORT

Report No. :

FG1D1704-01

Frequency Stability

Test Conditions LTE Cat 1 Band 5 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0159
40 Normal Voltage 0.0047
30 Normal Voltage 0.0027
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0049
0 Normal Voltage 0.0045
PASS
-10 Normal Voltage 0.0045
-20 Normal Voltage 0.0178
-30 Normal Voltage 0.0011
20 Maximum Voltage 0.0140
20 Normal Voltage 0.0061
20 Battery End Point 0.0173
Note:
1. Normal Voltage =3.88 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.45 V.
2. The frequency fundamental emissions stay within the authorized frequency block.
TEL : 886-3-327-3456 Page Number : A2-21 of 21
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ssamonias. FCC RADIO TEST REPORT Report No

.. FG1D1704-01

LTE Cat 1 Band 13

Peak-to-Average Ratio

Mode LTE Cat 1 Band 13/ 10MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.87 5.62 - - PASS
TEL : 886-3-327-3456 Page Number : A2-1of 13
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LTE Cat 1 Band 13/ 10MHz / QPSK

Middle Channel / Full RB

Spectrum =
RefLavel 30.00 dbm  Offset 11,10 d&
e At 30 dB__AQT ms @ RBW 10 MHz
(6152 view
0.1 T ™
R
N
0.01
\
1E-0)
IS
§
1E-0 \|
s %
F 782.0 MHz Mean Pwr + 20.00 dB
ry Function Samples: 130000
Mean | Peak | crest | 10% | 105 | D% | D019 |
Trace 1 [ 21.28 dBm  26.60 dém 5.32 d8 2.43 d8 4.20 d8 4.87 da 5.19 d8
—_—
Wy we

LTE Cat 1 Band 13 / 10MHz / 16QAM

Middle Channel / Full RB

Spectrum o
RefLevel 30.00 dem  Offset 11.10 db
o _att 0B AQT 2ms @ RBW 10 MHz
[@15a view
e
‘H\N‘L-‘
0.1 el
0.01 -
X

s

|

\
1E-0. 1

{
1E-D !
1E-05 W
A
(CF 782.0 MHz Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 130000
Mean | pPeak | crest | 100% | 1% | 0.a% | po19 |
Trace 1 21.20 dBm 27.33 dBm 6.13 dB .01 de 4.90 dB 5.62 dB 5.94 de
— —
— — -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1D1704-01

26dB Bandwidth

Mode LTE Cat 1 Band 13 : 26dB BW(MH2)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |160AM| QPSK |160AM
Middle CH ; ; ; - | 500 | 480 977 | 593 | - i i -
Mode LTE Cat 1 Band 13 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
° QAM s am [BAQAMI o BAQAMI o (B4RAM o (B4QAME oy (B4RAME
Middle CH ; ; ; ; i i i i i i i -
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG1D1704-01

LTE Cat 1 Band 13

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

G o)
Ref Level 30.00 GBm  Offset 11,10 db & RBW 100 kHz RefLevel 20,00 dBm  Offset 11,10 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 5.8 dBm)| ™M1[1] 15.24 dBm)
5000 MH?Z| 782.99900 MHz
= ndB . 26.00 dB @ e 26.00 dB
104 Bl s e A (O L N 4.995000000 MHz 104 AN e A SPP Y L 4.885000000 MHZ|
] Q factor 156.6 ] Q factor \ 160.3
\ f
o d I 1 0 d \\
T ]
-10 df 7 -10 d ¥
/ y /
/ / |
—,
e R ! - AV
40 df -40 di
50 d -50 di
-60 d 60 d
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 782.45 MHz 15.83 dBm nd@ down 4.995 MHz M1 7B2.939 MHz 15.24 dBm nd@ down 4,885 MHZ
TL 1 779.502 MHz -10.08 dBm ndd 26.00 dB T1 L 779.562 MHz -11.03 dam nd8 26.00 dB
T2 1 784.498 MHz -10.14 dBm Q factor 156.6 T2 1 7B4.468 MHz -11.06 d8m Q factor 160.3
L I 4 - [S JL 4 -

Mi

ddle Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ectrum 2
Ref Level 30.00 cbm  Offset 11,20 db = RBW 300 kHz Ref Level 30.00 dom  Offset 11.10 0B @ RBW 300 khz
o Att 30dE SWT  126ps @ VBW 1MHz Mede Auto FFT o At 30dE SWT  126ps @ VBW 1MHz  Mode Autc FFT
SGL Count 100/100 SGL Count 1007100
(@ 15k Max (@ 1Pk Max
Mi[1] 18.30 dBm ™M1[1] 17.88 dBm)|
11 782.9190 MHz 779.6220 MHz|
20
Ao P 26.00 dB 20 dam ndB 26.00 dB|
104 B N 0.830000000 MHz| 10 dBm / \ Bw 5.934000000 MHZ|
] Q factor 79.6 | Q factor 1914
° i ad
104 / -10
el e yan
20 d =i — 20 d —
/ 7 o
A \my \
a0 . -30 ¥
a0 de; - and i
N N S
50 df =0
60 d 60 df
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre| X-value 1 Y-value | Function | Function Result | Type | Ref | Trc | X-value | ¥-value |__Function | Function Result |
ML f 782.918 MHz 18.30 dam nd8 down 9.83 MHz ML 1 779,622 MHz 17.68 dém nd@ down 5,934 MHz
T1 1 777.165 MHz -7.28 dBm nd8 26.00 dB T1 1 777,108 MHz -7.95 dam nde 26.00 d8
T2 1 786.995 MHz -7.80 dam qQ factor 79.6 T2 1 763,039 MHz -7.97 dém Q factor 131.4
( X ] X ! =

Date: 24.MAR.2021 00.06:31
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1D1704-01

Occupied Bandwidth

Mode LTE Cat 1 Band 13 : 99%O0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |160AM| QPSK |160AM
Middle CH ; ; ; - | 450 | 449 891 | 500 | - i i -
Mode LTE Cat 1 Band 13 : 99%O0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
° QAM s am [BAQAMI o BAQAMI o (B4RAM o (B4QAME oy (B4RAME
Middle CH ; ; ; ; i i i i i i i -
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LTE Cat 1 Band 13
Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

Ref Level 30.00 cbm  Offset 1,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,10 db = RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.02 dBm)
780. 782.08000 MHZ]
= Occ By 4.495504496 MHz @ 4.485514486 MHZ
Sin e AT sy . o
10 d > L 10 d }r\r vy
od 0 d
\ /
~1od - -0 d £
\
20 df bt 204
A rvg e e >~ - @ .
. | A apm] ol Vo P
40 df 40 de
50 d S0 d
-6 df -60 di
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 780.581 MHz 15.94 dam ML 7B2.08 MHz 14.82 dam
T1 1 779.75225 MHz 10.56 dBm Oce Bw 4,495504496 MHz T1 L 779.75225 MHz 9.61 dBm Oce Bw 4.485514486 MHz
T2 1 784.24775 MHz 9.09 dam T2 1 78423776 MHZ 9.76 dom
L I 4 [S JL 4 -

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

ctrum L2
Ref Level 30.00 cbm  Offset 11,10 db = RBW 300 kHz Ref Level 30.00 dom  Offset 11.10 0B @ RBW 300 khz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o At 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 15k Max (@ 1Pk Max
16.61 dBm ™M1[1] 18.55 dBm)|
778.6230 MHz M 779.5020 MHz|
20 20 dBm
£.911088911 MHz ST AV (N 5 Occ Bw 1.995004995 MHz
10d + 10 dém .
\ i \
od \ od \
10 d T -10 - —
20d \.‘ 20 d L ==
“ / \
= a0
~40 d o 40 di / -
AN " R it s (PPN
50 df 50
60 d 60 df
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre| X-value 1 Y-value | Function | Function Result | Type | Ref | Trc | X-value | ¥-value |__Function | Function Result |
ML f 778.523 MHz 16.61 dam ML 1 779,502 MHz 18.55 dam
T1 1 777.5045 MHz 11.11 dBm Oce Bw 5911088911 MHz T 1 777.4246 MHz 11.15 dam occ Bw 4.805004305 MHz
T2 1 786.4156 MHz 9.17 dam T2 1 7624196 MHz 10.39 dém
L I ] L] L )i J -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1D1704-01

Conducted Band Edge

LTE Cat 1 Band 13 / 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

oo
pectrum (=])|[spectrum E
Ref Level 30.00 dBm  Offset 11.10 dB Mode Auto FFT Ref Level 20.00 dem Offset 11,10 d& Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS Limit ¢heck PABRS
20 .a[':'mu BOURIOUS ) INE ABS PABRS 20 db‘up —$RURIQUS JINE ARS | DABS r
' l
10dB JI 10 dB J%
0 dBm 'I} 0 dem ’ \
-10 dB: ’ l\ -10 dBm J T
-20 de: ‘! | -20 dBm f i
o \ \ . 1 1 {1
SPURIOUS_LINE_A8S \ | SPURIOUS_LINE_ABS_ 7
‘ | |
-40 o B I‘ 40 dBm. UL } \f"
L \
-50 dB o 5 ) f -50 dBm e — [
| | |
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit RangeLow | RangeUp | RBW | Frequency | Ppower Abs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 772.93207 MHz -£9.55 dem -24.55 d& 763,000 MHz 775.000 MHz 6.250 kHz 770.76224 MHz -59.41 dBm -24.41 dB
775.000 MHz 775.500 MHz 100.000 kHz 775.51923 MHz -47.34 dém -34.34 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.54800 MHz -48.15 dBém -35.15 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99336 MHz -52.77 dém -39.77 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.90005 MHz -53.15 dBm -40.15 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.24865 MHz 19.66 dém -10.34 d& 776.000 MHz 788,000 MHz 100.000 khz 786.66334 MHzZ 20.48 dem ~0.52 dB
768.000 MHz 788.100 MHz 30.000 kHz 788.04660 MHz -53.61 dBm -40.61 d& 788,000 MHz 798,100 MHz 30.000 kHz 788.00005 MHz -48.08 dém -35.08 dB
768.100 MHz 793.000 MHz 100.000 kHz 788.46958 MHz -47.58 dBm -34.58 dB 786.100 MHz 793.000 MHz 100.000 kHz 788.10245 MHz —42.47 dBm -29.47 db
793.000 MHz 806.000 MHz 6.250 kHz B80S.16234 MHz -59.40 dBm -24.40 dB 793,000 MHz 806.000 MHz 6.250 kHz 797.13636 MHz -59.34 dBm -24,34 dB
i ) S [ ] ) wa

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

]" 1

L2022

10:00:10

Spectrur o |l Spectrum
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto FFT Ref Level 30.00 dem  Offset 11.10 de Mode Auto FFT
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 fvgPwr
Limit §heck PAES Limit Gheck PABS
20 dbipe—teuRIOUS }INE Ans BAKS 20 dbife—$PURIOUS | INE ABS pagS
10 dem 10dem —
o a8 -~ odem i \Ml‘
-10 dBm — ‘l -10 dem — f i
-20 dbm / -20 dem 7 \
SPURIDUS_LINE_ABS | SPURIGUS_LINE_sgs_ T
-40 dbm — ~40 dBm ot
/ i
50 dBm 50 dem ~
o | .
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Range Low | RangeUp | RBW | Fraquency | __Powerabs |  ALimit Rangelow | Rangeup | RBW | Frequency | __Powerabs |  ALimit
763.000 Mz 775,000 MHz 6.250 kHz 774,97003 MHz -58.97 dbm -23.97 d& 763.000 Mz 775.000 MRz 6.250 kHz 766.65035 MHZ ~50.54 dom 24,54 0B
775.000 MHz 775,900 MHz 100,000 kHz 775,89955 MHz -37.65 dBm -24.65 d& 775.000 MHz 775.900 MHz 100,000 kHz 775.89955 MHz 47,69 dBm 34.69 dB
775,900 MHz 176.000 bz 30.000 kHz 775,99395 MH2 -40.76 dBm -27.76 d8 775.900 MHz 776,000 MHz 30.000 kHz 77593871 MHz -52.77 dBm -39.77 dB
776.000 MHz 788,000 MHz 100,000 kHz 77921179 MHz 8.56 dBm -21.44 dB 776.000 MHz 788,000 MHz 100,000 kHz 78409790 MHz 8.02 dBm -21.98 dB
788,000 MHz 788,100 MHz 30.000 kHz 78807737 MHz -48.16 dBm -35.16 d& 788.000 MHz 788.100 MHz 30.000 kHz 768.00005 MHz -36.78 dem -23.78 dB
788.100 MHz 793.000 MHz 100,000 kHz 785,14650 MHz -42.25 dBm -29.25 dB 788 100 MH= 783.000 MHz 100.000 kHz 788 10245 MHz 3176 dBm 1276 de
793.000 MHz B0C.000 MHz 6.250 kHz 800.99351 MHz -59.31 dém -24.31 d& 793.000 MHz 806.000 MHz £.250 kHz 802.18831 MHz -59.20 dBm -24.20 dB

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1D1704-01

LTE Cat 1 Band 13 /5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

=)

Ref Level 30.00 dBm

Offset 11.10 dB Mode Auto FFT

Spectrum

Ref Level 20.00 d&m

Offset 11,10 d& Mode Auto FFT

SGL Count_100/100 SGL Count 100/100
@1 fvgpur @1 fvgPwr
Limit ¢heck PABS Limit ¢heck PABRS
20 .a[':'mu BOURIOUS ) INE ABS PABRS 20 db‘up —$RURIQUS JINE ARS | DABS F
10 dB Jll 10 B A
0 dBm 'I‘ 0 dBm | ‘
-10 B “ -10 dBm — }‘ ’L
20 dB: A -20 dBm i
e J l\ 4 nn an i il [ !
SPURIOUS_LINE_ABS, }l \ J‘] i SPURIOUS_LINE_ABS_ “ “ JJ \\
40 B L i 40 dBm
o Y At i
50 dB: fea¥, L3 ‘-w-«"“r e P 50 dBm. i RO
e | e |
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit RangeLow | RangeUp | RBW | Frequency | Ppower Abs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 773.41159 MHz -59.50 dem -24.59 d& 763.000 MHz 775.000 MHz .250 kHz 766.08691 MHz -56.54 dBm -24.54 dB
775.000 MHz 775.500 MHz 100.000 kHz 775.35066 MHz -47.34 dém -34.34 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.00045 MHz -48.01 dem -35.01 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.91863 MHz -52.90 dBm -39.90 d8 775.900 MHz 776.000 MHz 30.000 kHz 775.92393 MHz -53.38 dBm -40.38 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.33666 MHz 19.12 dém -10.88 d& 776,000 MHz 788.000 MHz 100.000 kHz 786.65135 MHz 20.28 dem ~0.72 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.06798 MHz -53.04 dBm -40.04 d& 788,000 MHz 788,100 MHz 30.000 kHz 788.00005 MHz -48,50 dbm -35.50 dB.
768.100 MHz 793.000 MHz 100.000 kHz 788.43042 MHz -47.14 dBm -34.14 dB 788,100 MHz 793.000 MHz 100.000 kHz 788.10245 MHz ~43.40 dBm -30.40 db
793.000 MHz 806.000 MHz 6.250 kHz 796.34416 MHz -59.35 dBm -24.35 dB 793,000 MHz 806.000 MHz 6.250 kHz 800.87662 MHz -59.48 dBm 24,48 dB
—_—
j ] e

J

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrur

Ref Level 30.00 dBm

Offset 11.10 dB Mode Auto FFT

Sp

m

Ref Level 20,00 dém

Offset 11.10 dB Mode Auta FFT

SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit §heck PABS Limit Gheck PABS
20 dbe—beupious Line ans BAKS 20 dhipe—$PURIOUS | INE ABS DASS
10 dem- 10 dém
0 de ! 0 dem J -
-10 d8m — JI } -10 dem: — T
-20 dBm f \ -20 dem ,‘
SPURIDUS_LINE_ABS / “"-\.« | SPURIDUS_LINE_485 ey
-40 dBm -40 dBm e -1
- T
-50 dBm ) I8 -50 dem =
s | " |
Start 763.0 MHz 7007 pts Stop 806.0 MHz | ([ Start 768.0 MHz 7007 pts Stop 806.0 MHz
P E Spurious Emissions
__Rangelow | RangeUp | RBW | Frequency | _Powerabs | Alimit | Rangelow | Rangeup | RBW | Frequency |___powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.99401 MHz -59.58 dBm -24.58 dB 763.000 MHz 775.000 MRz 5.250 kHz 770.41450 Mhz 50,96 dbm ~24.26 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -43.84 dém -30.64 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.68916 MHz -47.56 dBm -34.56 dB
775.500 MHz 776.000 MHz 30.000 kHz 775.99995 MHz -48.15 dBm -35.15 d8 775.500 MHz 776.000 MHz 30.000 kHz 775.93452 MHz -52.69 dBm -39.69 dB
776.000 MHz 788,000 MHz 100.000 kHz 778.46354 MHz £.20 dBm -23.80 dB 276.000 MHz 788.000 MHz 100,000 kHz 783.95405 MHz 7.23 dBm Z22.77 dB
788.000 MHz 788,100 MHz 30.000 kHz 786.00054 MHz -49.72 d&m -36.72 d8 786.000 MHz 768.100 MHz 30.000 kHz 768.02692 MHz -40.66 dBm -27.66 dB
788.100 MHz | 753,000 MHz 100.000 kHz 788.30315 MHz -43.94 dBm -30.94 d& 788,100 MHz 793,000 MHz 100,000 kHz 768,30804 MHz -34.32 dBm -21.32 dB
793.000 MHz 806.000 MHz 6.250 kHz 605.42208 MHz -59.47 deém ~24.47 dB 793.000 MHz 806.000 MHz 6.250 kHz 804.17532 MHz -59.61 dbm -24.61 dB
T
i (]

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1D1704-01

LTE Cat 1 Band 13/ 10MHz / QPSK

!

Date:

Lowest Band Edge /1 RB Highest Band Edge / 1 RB
oo
ectrum (=)|[spectrum ] z
Ref Level 30.00 dBm  Offset 11.10 dB Mode Auto FFT Ref Level 20.00 dem Offset 11,10 d& Mode auto FFT
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS Limit ¢heck
20 A!':'uau BOURIOUS ) INE ABS 4 PABRS 20 db‘up —$RURIQUS JINE ARS | DABS
10dB l 10 dB ‘n|
0dBm H 0 dBm H
-10 des - ‘:‘ -10 dBm } i
-20 o I - -20 dBm |
L o I
SPURIOUS_LINE_ABS, I ]\ “ SPURIOUS_LINE_ABS_ H /' \\
~40 d Y MJL_,J\ M,Jﬁ‘ 40 dBm |
EAT—
-50 dB | \"‘ﬂlr 50 dBm "“" T
o "~
Start 763.0 MHz 7007 pts Stop B06.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit RangeLow | RangeUp | RBW | Frequency | Ppower Abs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 774.04695 MHz -59.62 dem -24.62 d& 763.000 MHz 775.000 MHz .250 kHz 766.32667 MHz -56.25 dBm -24.25 dB
775.000 MHz 775.500 MHz 100.000 kHz 775.23242 MHz -47.96 dém -34.96 di 775.000 MHz 775.900 MHz 100.000 kHz 775.79166 MHz -47.88 dém -34.98 db
775.900 MHz 776.000 MHz 30.000 kHz 775.95280 MHz -52.69 dBm -39.69 di 775.900 MHz 776.000 MHz 30.000 kHz 775.93701 MHz -53.51 dBm -40.51 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.58841 MHz 21.10 dBm -6.90 d& 776.000 MHz 788.000 MHz 100.000 kHz 786.41159 MHz 18.72 dém -11.22 dg
768.000 MHz 788.100 MHz 30.000 kHz 788.02063 MHz -53.45 dBm -40.45 dg 782.000 MHz 788,100 MHz 30.000 kHz 782.01134 MHz -50.33 dBm -37.33 dB
768.100 MHz 793.000 MHz 100.000 kHz 788.65559 MHz -47.60 dBm -34.60 dB 786.100 MHz 793.000 MHz 100.000 kHz 788.22972 MHz ~44.72 dBm ~31.72 dB
793.000 MHz 806.000 MHz 6.250 kHz B805.29221 MHz -59.36 dBm -24.36 dB 793,000 MHz 806.000 MHz 6.250 kHz 795.69481 MHz -59.62 dBm -24.62 dB.
—_—
i ] ( ) o [ ] ]
Date 18. 10:16:17
Band Edge / Full RB
oo
v
Ref Level 30,00 deém Offset 11.10 dB Mode Auto FFT
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck Paps
20 dg:llun —SPOURIOUS LINE ABRS BAE
10 dBmr
0 dem P -
-10 des ,J
-20 dBs /
SPURIOUS_ LINE_ABS / \\
-40 dém H <
-50 dem I”" IS
ol al
Start 763.0 MHz 7007 pts Stop B06.0 MHz
Spurious Emissions
Rangelow | Rangeup | REW | Frequency | pPowerabs | ALimit
763.000 MHz 775,000 MHz 5.250 kHz 773,99900 MHz -59.55 dém -24.55 dB.
775,000 MHz 775,900 MHz 100.000 kHz 775,78447 MHz -47,06 dBm -34.06 dB.
775.900 MHz 776.000 MHz 30.000 kHz 775.96218 MHz -51.36 dBm -38.36 dB
776.000 MHz 788,000 MHz 100.000 kHz 778,95504 MHz 4,40 dBm -25.60 dB
788.000 MHz 788,100 MHz 30.000 kHz 788,09995 MHz -46.18 deém -33.18 dB.
788.100 MHz 793,000 MHz 100,000 kHz 78837168 MHz -41,50 dBm -28.50 dB
793.000 MHz 806,000 MHz 6.250 kHz 805.46104 MHz -59.53 dBm -24.53 d&

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1D1704-01

LTE Cat 1 Band 13/ 10MHz / 16QAM

oo
Spectrum [@)|[specum ) B
Ref Level 30.00 dBm Offset 11.10 dB Mode Auto FFT Ref Level 30.00 dem  Offset 11.10 d& Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS Limit ¢heck PABRS
20 dbife _$PURIOUS ) INE_ABS L paBs 20 dbifpe—fRURIALS } INE ARG | pabs
10dB l 10 dB ﬂ
0dBm H 0 dBm- H
-10 dB: j ; -10 dBm
all I
-20 o - -20 dBm i
I | \| I . i |
SPURIOUS_LINE_ABS, ] H M SPURIOUS_LINE_ABS_ ” f |
40 d I - i 40 dem T # \
o, . ) o \‘p
-50 dB I'"" f e 50 dBm ‘“"‘ e [
o "~
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit RangeLow | RangeUp | RBW | Frequency | Ppower Abs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 766.74625 MHz -£9.58 dem -24.58 d& 763,000 MHz 775.000 MHz 6.250 kHz 77441858 MHz -59.64 dBm -24.64 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -48.18 dBm -35.18 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.04181 MHz -47.26 dBm -34.26 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.96568 MHz -52.93 dBm -39.93 d8 775.900 MHz 776.000 MHz 30.000 kHz 775.92712 MHz -53.78 dBm -40.78 dB
776.000 MHz 758.000 MHz 100.000 kHz 77750040 MHz 20.50 dBm -9.50 dB 776,000 MHz 788.000 MHz 100,000 kHz 786.42358 MHz 17.43 dém -12.57 d8
788.000 MHz 788.100 MHz 30.000 kHz 7688.05010 MHz -52.97 dém -39.97 d& 788,000 MHz 788,100 MHz 30.000 kHz 788.01204 MHz -50.60 dBm -37.60 dB
768.100 MHz 793.000 MHz 100.000 kHz 789.21853 MHz -47.05 dBm -34.05 d& 786.100 MHz 793.000 MHz 100.000 kHz 788.33252 MHz —45.42 dBm “32.42 dB
793.000 MHz £06.000 MHz 6.250 kHz £00.70779 MHz -59.53 dém -24.53 dB 792.000 MHz 806.000 MHz 6.250 kHz 905, 40909 MHz -59.50 dBm 24.50 dB
—_—
N ] o [ ] ]
Date a.
Spe 1 [Uéi]
Ref Level 30.00 dém Offset 11.10 dB Mode Auto FFT
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck Paps
20 dglllnn —SPOURIOUS JINE ARS DAE
10 dBm-
R LY
"
0 dern I
-10 dB f
-20 dBs / \
SPURIOUS, LINE_ABS | .y
-40 dém / \\1
i
-50 dBm r/ , \
-60 dB et
Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Rangelow | Rangeup | REW | Frequency | pPowerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.89810 MHz -68.38 dbm -33.38 dB
775.000 MHz 775,900 MHz 100.000 kHz 775,89955 MHz -51.08 dém -38.08 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99196 MHz -55.11 dBm -42.11 dB
776.000 MHz 788,000 MHz 100.000 kHz 779.00300 MHz 6.31 dBm -23.69 dB
788.000 MHz 788,100 MHz 30.000 kHz 788.05819 MHz -50.89 dBm -37.89 dB
788.100 MHz 793,000 MHz 100.000 kHz 788.51364 MHz -45.88 dBm -32.88 dB
793.000 MHz 806.000 MHz 6.250 kHz 805.05844 MHz -69.54 dBm -234.54 dB
[*

Date:
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ssamonias. FCC RADIO TEST REPORT Report No. : FG1D1704-01

Conducted Spurious Emission

LTE Cat 1 Band 13 / 5MHz

5p [ spect i
Ref Level 0.00 dém  Offset 11.10 dB Mode Auto Sweep Ref Level 0,00 dBm  Offset 11,10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr
PABE Limit Fheck
INE_ABS PABS 10 Aé;%—- JRIOUS INE_ABS
10US_LINE_ABS_ [ SPURIOUS_LINE_ABS_
-20 dBm -20 dBm
30 d8 -30 dBm
-40 dBm -40 dBm
W P v o e s o
-50 dBm - -50 dbm = =
70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 33004 pts Stop 8.0 GHz Start 30.0 MHz 33004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 624.83871 MHz ~56.05 dBm -43,95 dB 30,000 MHz 763.000 MHz 100.000 kHz 762. 14489 MHz -57.06 dBm -44.06 dB
806.000 MHz 1.000 GHz 100.000 kHz 861.93077 MHz -56.40 dBm -43.40 dB 806.000 MHz 1,000 GHz 100.000 kHz 921.57086 MHz -56.66 dBm -43.66 db
1.000 GHz 3.000 GHz 1.000 MHz 2.49138 GHz -46.08 dBm -33.08 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.56011 GHz -45,67 dBm -32.67 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.99185 GHz -42.03 dBm -29.02 dB 3.000 GHz 8,000 GHz 1.000 MHz 6.95185 GHz -41.98 dBm -28.98 dB
— —_— ~ —
{ L J - L L J v
: 18.FEB.2022 10:03:52

Highest Channel / QPSK

pec 1 n\:ju

Ref Level 0.00 dém Offset 11.10 dB Mode Auto Sweep

SGL Count 100/100
(@1 AvgPwr

Limit 1Lm=-k Pabs

10 EHHE IDUR]OUS LINE_ABS PABS
| SPURIOUS_LINE_ABS_
-20 dB

-30 dBr

-40 dBém

-50 dém

-70 dBm

-80 dBém

-90 dém

Start 30.0 MHz 33004 pts Stop 8.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 763,000 MHz 100.000 kHz 619.61033 MHz -57.02 dem -44.02 d&
B06.000 MHz 1.000 GHz 100.000 kHz 99410872 MHz -56.47 dBm -43.47 dB
1.000 GHz 3,000 GHz 1.000 MHz 2,53287 GHz -46,08 dBm -33.08 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.03686 GHz -41.78 dBm -28.78 d&

i .

JL J

Date:

TEL : 886-3-327-3456 Page Number 1 A2-11 of 13
FAX . 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT Report No. : FG1D1704-01

LTE Cat 1 Band 13/ 10MHz

Middle Channel / QPSK

Spectrum n:‘:’n
Ref Level 0.00 dém Offset 11.10 dg Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=1 k Pafs
10 &ine IDIIR]OHS INE_ABS PABS
| SPURIOUS_LINE_ABS_
-20 dB
-30 de
-40 dBém
B ey PN
pprte Rt e
-50 dém
-70 dém
-80 dBém
-90 dém
Start 30.0 MHz 33004 pts Stop 8.0 GHz
Spurious Emissions
Range Low | Range Up | RBW \ Frequency | Power Abs | ALimit
30.000 MHz 763,000 MHz 100.000 kHz 631,72845 MHz -56.89 dem -43.89 de
£06.000 MHz 1.000 GHz 100.000 kHz 852.42714 MHz -56.51 dBm -43.51 dé
1.000 GHz 3.000 GHz 1.000 MHz 2.51137 GHz -45.82 dém -32.82 d8
3.000 GHz 8,000 GHz 1.000 MHz 6.97785 GHz -41.86 dBm -28.86 dB
5T s
1 J (IIRNNEDD wa
Date: 18.FEB.2022 10
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ssamonias. FCC RADIO TEST REPORT

Report No. :

FG1D1704-01

Frequency Stability

Test Conditions LTE Cat 1 Band 13 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0032
40 Normal Voltage 0.0078
30 Normal Voltage 0.0090
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0119
0 Normal Voltage 0.0006
PASS
-10 Normal Voltage 0.0052
-20 Normal Voltage 0.0056
-30 Normal Voltage 0.0079
20 Maximum Voltage 0.0121
20 Normal Voltage 0.0054
20 Battery End Point 0.0058
Note:
1. Normal Voltage =3.88 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.45 V.
2.  The frequency fundamental emissions stay within the authorized frequency block.
TEL : 886-3-327-3456 Page Number : A2-13 0f 13
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1D1704-01

Appendix B. Test Results of Radiated Test

LTE Cat 1 Band 2

LTE Cat 1 Band 2 / 20MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3702 -47.25 -13 -34.25 -68.44 -53.82 1.67 8.24 H

5556 -39.61 -13 -26.61 -65.63 -46.68 2.66 9.72 H

7398 -52.98 -13 -39.98 -80.61 -62.11 2.46 11.60 H

H

H

H

rowest 3702 -52.02 -13 -39.02 -73.2 -58.59 1.67 8.24 v
5556 -43.18 -13 -30.18 -69.09 -50.25 2.66 9.72 \V;

7398 -52.74 -13 -39.74 -80.57 -61.87 2.46 11.60 vV

\Y,

Y,

\Y;

3744 -54.13 -13 -41.13 -75.32 -60.74 1.68 8.29 H

5616 -40.69 -13 -27.69 -66.81 -47.74 2.69 9.75 H

7480 -52.46 -13 -39.46 -80.18 -61.78 2.44 11.76 H

H

H

Middle :
3744 -52.54 -13 -39.54 -73.4 -59.15 1.68 8.29 Y,

5616 -49.25 -13 -36.25 -75.36 -56.3 2.69 9.75 \V;

7480 -51.79 -13 -38.79 -79.74 -61.11 2.44 11.76 v

\Y;

\Y;

Y,

TEL : 886-3-327-3456 Page Number : BlofB9
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1D1704-01

LTE Cat 1 Band 2 / 20MHz / QPSK

Frequenc EIRP Limit Over SPA S.G. TX Cable | TX Antenna Polarization
Channel (I?/IHz)y (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3780 -45.48 -13 -32.48 -66.64 -52.12 1.69 8.34 H
5676 -39.09 -13 -26.09 -65.22 -46.13 2.73 9.77 H
7560 -52.71 -13 -39.71 -80.55 -62.14 241 11.84 H
H
H
) H
Highest

3780 -48.88 -13 -35.88 -70.05 -55.52 1.69 8.34 \Vj
5676 -52.35 -13 -39.35 -78.45 -59.39 2.73 9.77 \Vi
7560 -52.14 -13 -39.14 -80.21 -61.57 241 11.84 \Vi
\%
\%
\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1D1704-01

LTE Cat 1 Band 4

LTE Cat 1 Band 4 / 20MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3420 -51.05 -13 -38.05 -71.98 -57.12 1.58 7.65 H

5136 -35.13 -13 -22.13 -59.67 -42.41 2.42 9.70 H

6840 -52.95 -13 -39.95 -80.54 -60.92 2.64 10.61 H

H

H

H

Lowest 3420 -50.35 -13 -37.35 -71.36 -56.42 1.58 7.65 vV
5136 -39.14 -13 -26.14 -63.33 -46.42 2.42 9.70 vV

6840 -52.96 -13 -39.96 -80.44 -60.93 2.64 10.61 v

V

\Y;

\Y;

3450 -49.17 -13 -36.17 -70.25 -55.36 1.59 7.78 H

5172 -37.77 -13 -24.77 -62.27 -45.03 2.44 9.70 H

6894 -50.37 -13 -37.37 -77.82 -58.42 2.62 10.67 H

H

H

Middle :
3450 -47.87 -13 -34.87 -68.9 -54.06 1.59 7.78 Y,

5172 -48.62 -13 -35.62 -72.95 -55.88 2.44 9.70 Y,

6894 -52.01 -13 -39.01 -79.44 -60.06 2.62 10.67 v

\Y;

\Y

\Y;

TEL : 886-3-327-3456 Page Number : B3 of B9
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1D1704-01

LTE Cat 1 Band 4 / 20MHz / QPSK

Frequenc EIRP Limit Over SPA S.G. TX Cable | TX Antenna Polarization
Channel (I?/IHz)y (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3474 -43.68 -13 -30.68 -64.9 -49.97 1.60 7.89 H
5208 -34.29 -13 -21.29 -58.8 -41.53 2.46 9.70 H
6942 -51.26 -13 -38.26 -78.74 -59.38 2.61 10.73 H
H
H
] H
Highest

3474 -46.93 -13 -33.93 -68.03 -53.22 1.60 7.89 \Vi
5208 -39.91 -13 -26.91 -64.31 -47.15 2.46 9.70 \Vi
6942 -52.51 -13 -39.51 -79.96 -60.63 2.61 10.73 \Vi
\%
\%
\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1D1704-01

LTE Cat 1 Band 5

LTE Cat 1 Band 5/ 10MHz / QPSK

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1648 -55.34 -13 -42.34 -67.18 -57.1 0.98 4.89 H

2472 -28.42 -13 -15.42 -45.72 -30.3 1.28 5.32 H

4120 -45.46 -13 -32.46 -66.61 -50.1 1.83 8.62 H

4944 -56.47 -13 -43.47 -78.95 -61.6 2.30 9.59 H

5776 -48.42 -13 -35.42 -74.44 -53.3 2.78 9.81 H

H

H

Lowest 1648 -52.04 -13 -39.04 -64.42 -53.8 0.98 4.89 \V;
2472 -38.72 -13 -25.72 -56.19 -40.6 1.28 5.32 vV

4120 -53.76 -13 -40.76 -74.66 -58.4 1.83 8.62 \V;

4944 -53.07 -13 -40.07 -76.28 -58.2 2.30 9.59 \V;

5776 -54.12 -13 -41.12 -79.95 -59 2.78 9.81 \V;

\Y;

Y,

\Y;

1664 -39.81 -13 -26.81 -52.16 -41.52 0.98 4.84 H

2496 -31.06 -13 -18.06 -48.65 -33.01 1.29 5.39 H

4160 -38.42 -13 -25.42 -59.79 -43.05 1.85 8.63 H

4992 -54.14 -13 -41.14 -78 -59.34 2.33 9.68 H

5824 -48.77 -13 -35.77 -75.09 -53.64 281 9.83 H

H

H

Middle 1664 -45.54 -13 -32.54 -58.34 -47.25 0.98 4.84 vV
2496 -26.14 -13 -13.14 -44.16 -28.09 1.29 5.39 v

4160 -42.44 -13 -29.44 -63.99 -47.07 1.85 8.63 \V;

4992 -52.56 -13 -39.56 -76.35 -57.76 2.33 9.68 \V;

5824 -42.26 -13 -29.26 -68.58 -47.13 281 9.83 v

\Y;

\Y;

TEL : 886-3-327-3456 Page Number : B50fB9

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1D1704-01

LTE Cat 1 Band 5/ 10MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1680 -55.45 -13 -42.45 -67.3 -57.1 0.99 4.80 H
2520 -37.33 -13 -24.33 -54.56 -39.3 1.30 5.42 H
4200 -48.69 -13 -35.69 -69.99 -53.3 1.88 8.64 H
5040 -52.81 -13 -39.81 -76.54 -58 2.36 9.70 H
H
H
Highest L
1680 -57.05 -13 -44.05 -69.4 -58.7 0.99 4.80 \V;
2520 -39.23 -13 -26.23 -56.91 -41.2 1.30 5.42 vV
4200 -54.19 -13 -41.19 -75.41 -58.8 1.88 8.64 v
5040 -51.41 -13 -38.41 -74.88 -56.6 2.36 9.70 \V;
\Y;
\Y;
\Y;

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1D1704-01

LTE Cat 1 Band 13

LTE Cat 1 Band 13 /5MHz / QPSK

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1552 -60.53 -13 -47.53 -71.48 -62.60 0.94 5.15 H

2336 -44.68 -13 -31.68 -61.17 -46.20 1.24 491 H

4664 -56.47 -13 -43.47 -78.88 -61.20 2.14 9.03 H

H

H

H

H

rowest 1552 -58.23 -13 -45.23 -69.17 -60.30 0.94 5.15 \V;
2336 -43.98 -13 -30.98 -60.64 -45.50 1.24 491 \V;

4664 -54.17 -13 -41.17 -75.69 -58.90 2.14 9.03 vV

\Y,

\Y;

\Y;

\Y;

1560 -55.16 -42.15 -13.01 -66.18 -57.20 0.94 5.13 H

2336 -36.08 -13 -23.08 -52.24 -37.60 1.24 491 H

3896 -50.10 -13 -37.10 -70.32 -54.70 1.73 8.48 H

4680 -56.54 -13 -43.54 -78.08 -61.30 2.15 9.06 H

5456 -52.25 -13 -39.25 -77.15 -57.20 2.60 9.70 H

H

Middle ;
1560 -57.26 -42.15 -15.11 -68.91 -59.30 0.94 5.13 v

2336 -36.78 -13 -23.78 -53.49 -38.30 1.24 4.91 \V;

3896 -52.90 -13 -39.90 -73.25 -57.50 1.73 8.48 v

4680 -53.84 -13 -40.84 -75.62 -58.60 2.15 9.06 v

5456 -51.75 -13 -38.75 -76.36 -56.70 2.60 9.70 v

\Y

\Y;

TEL : 886-3-327-3456 Page Number : B7 of B9
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1D1704-01

LTE Cat 1 Band 13 /5MHz / QPSK

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1568 -59.18 -42.15 -17.03 -70.32 -61.20 0.94 511 H
2344 -39.66 -13 -26.66 -55.65 -41.20 1.24 4.93 H
4696 -56.72 -13 -43.72 -78.85 -61.50 2.16 9.09 H
5480 -54.76 -13 -41.76 -79.57 -59.70 2.61 9.70 H
H
H
Highest L
1568 -58.78 -42.15 -16.63 -70.01 -60.80 0.94 511 vV
2344 -36.96 -13 -23.96 -53.63 -38.50 1.24 4.93 \V;
4696 -53.52 -13 -40.52 -76.31 -58.30 2.16 9.09 \V;
5480 -52.26 -13 -39.26 -77.20 -57.20 2.61 9.70 vV
\Y;
V
Y,

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1D1704-01

LTE Cat 1 Band 13 /10MHz / QPSK

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1552 -60.43 -13 -47.43 -71.12 -62.5 0.94 5.15 H
2336 -39.58 -13 -26.58 -55.73 -41.1 1.24 491 H
3888 -52.01 -13 -39.01 -71.83 -56.6 1.73 8.47 H
4664 -56.87 -13 -43.87 -78.94 -61.6 2.14 9.03 H
H
H
Middle L
1552 -58.03 -13 -45.03 -69.32 -60.1 0.94 5.15 \V;
2336 -38.68 -13 -25.68 -55.26 -40.2 1.24 491 \V;
3888 -53.31 -13 -40.31 -73.68 -57.9 1.73 8.47 vV
4644 -54.89 -13 -41.89 -77.11 -59.6 2.13 8.99 \V;
\Y;
\Y;
Y,

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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